SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.31 dBm mi1] 15.43 dBm
2 708.52200 MHz - 711.52800 MHz
ndg 26.00 dB 26.00 dB
10 e BT by 5.275000000 MHZ| 0 e AP SN 5.035000000 MHZ|
T Q factor 134.9] | Q factor 141.9]
o + 0 de: ~
/ y |
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" . vk a vy PASAN
40 dBm
-s0 -s0
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 708.322 MHz 16.31 dbm ndB down 5275 MHz ML 1 711.528 MHz 15.43 dem ndB down 5035 MHz
TL 1 707.343 MHz -9.66 dBm ndg 26,00 dB T 1 707.413 MHz -10,69 dBm ndg
T2 i 712.617 MHz q factor 134.3 T2 i 712,448 MHz -10.75 dém q factor
L JU - L JU

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.6 dBm mi1] 17.81 dBm
) 709.4010 MHz 706.4440 MHz
20 20
V| ~ ndp 26.00 dp| ndB 26.00 dp|
P N qde . P s A,
10 v i el R 9.910000000 MHz 10 4 e Y By ~y 10.070000000 MHz
Q factor 71.6 i Q factor \ 70.2
o . 0 da - T
7 G
10 df - -10 di
7 X 7 \
-20 - 20 \ —~
A T e
<30 g -a0d
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 708.401 MHz 16.36 dbm ndp down 9,91 MHz Ml i F06. 444 MHz 17.81 dém ndp down 10,07 MHz
TL 1 704,985 MHz -7.49 dBm nd8 26,00 d8 1 1 704,885 MHz -8,37 dem nd8 26.00 d8
T2 i 714.885 MHz -7.34 dém q factor 71.6 T2 i 714,855 MHz -8.21 dém q factor 70.2
L Il ) L o

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

trum um
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.10 dBm mi1] 16.01 dem
2 711.84800 MHz - " 709.4610 MHz
ndB 26.00 dB X ndB 26.00 dB
10 - . ot Vo B e 5.375000000 MHZ| 0 e SR AT Vi el ;P 0.750000000 MHZ|
Q factor 132.4 T Q factor 72.8
o 0 d8:
Th
10 10 d 1
i
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2L dRm WA — (T
-an d -
40 dBmv
-50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 711.848 MHz 14.19 dém ndp down 5,375 MHz Ml i 708,461 MHz 16.01 dém ndp down 9,75 MHz
T1 1 707.283 MHz -11.84 dam nds 26.00 d& T1 1 7DS. 165 MHz -3.93 dam nds 26.00 d&
T2 1 712.667 MHz -11.78 dBm q factor 132.4 T2 1 714.915 MHz -10.42 dBm q factor 72.8
L Il J L -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 17

Middle Channel / 5MHz / 256 QAM

Spectrum % %
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.37 dBm Mi[1] 13.76 dBm
709.57100 MHz 707.2230 MHz
2 2
= ™ ndB 26.00 dB =@ L 26.00 dB
A A X Bt 5.255000000 MHz| aan VA Py 9.910000000 MHZ|
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40 dBm -40 dBm
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 703.371 MHz 12.37 dbm ndB down 5,255 MHz M1 1 707.223 MHz 13.76 dBm ndB down 9,91 MHz
TL 1 707.313 MHz -13.55 dam ndg 26.00 dB Tl 1 705.025 MHz -12,03 dBm ndg 26,00 dB
T2 i 712.567 MHz -13.65 dém q factor 135.0 T2 i 714,835 MHz 12,59 dém q factor 714
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.56 9.11 9.09 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.55 4.50 9.05 9.05 - - - -
TEL: 886-3-327-0868 Page Number : A10-6 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.01 dBm Mi[1] 15.61 dBm
709.56100 MHz 10 MHz
2 ! 2
2 X - o +.515484 =@ ¥ occ Bw
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40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 709.361 MHz 16.01 dbm ML 1 70B.152 MHz 15.61 dem
TL 1 707.72228 MHz 9.12 dem Occ Bw 4.515484515 MHz T 1 707.73227 MHz 8,17 dbm Occ Bw 4.555444555 MHz
T2 i 712.23776 MHz 10.29 dém T2 i 712.28771 MHz 7.76 dém

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.74 dBm mi1] 17.26 dBm
=0 ecs ) 110850111 it = oce ) 090909091 Mt
T, o RG] k L MHz 7 _OGCBW. - oo 9.090909091 MHZ|
7 i N e N B Al
10 df 1 10 o 7 {
o T \ 0 da: 5 “
i \ / \
10 d -~ -10 df 7
. : p——— Jiiciipm Sm— A
0 = b WSS .30 di
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 707.323 MHz 17.74 dém Ml i 706.084 MHz 17.26 dem
TL 1 705.4645 MHz 12,30 dém 0cc Bw 9.110889111 MHz 1 1 05,4246 MHz 2,49 dBm 0cc Bw 9.090909091 MHz
T2 i 714.5754 MHz 11.35 dém T2 i 714.5155 MHz 10.76 dém
m im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.16 dBm mi1] 15.67 dBm
2 709.72000 MHz - 711.2390 MHz
occ Bw +.545454545 MHZ ol By 9.050949051 MHz
I AP st
10 ¢ et = 10 o
/ !
o 0 da: 7
\ ] \
/ \ / \
10 d > -10 df
/ \ / \
- Ty ]
50 -50
60 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 708.72 MHz 14.16 dém Ml i F11.238 MHz 15.67 dem
T 1 707.72228 MHz 6.95 dam oce Bw 4.545454545 MHZ T 1 05,4545 MHZ 10,55 dam oce Bw 9.050949051 MHz
T2 1 712.26773 MHz 7.30 dém T2 1 714.5155 MHz 9.20 dBm
L JU ] L JU ] e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

= o
) (®)
30.00 dBm_ Offset 10,80 b & RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
ande SWT 19 5 @ VBW 300 kMz  Made Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| D [0 15k Max
Mif1] 13.87 dém)| mi1] 14.37 dBm
0 710.22000 MHZ] - 708.9610 MHz
b T Oce By 4.495504496 MHz| = ‘-‘— occ Bw 9.050949051 MHz
10 d b p 104 I P RPN v L
d i ST - 10 ¥ etz v
[ | |
o d / 0 de: - .
B a C 10 dem -
/ . \
20 d - -20 dém S
e . e [ ¥ SVEEN] N
0,9 = = “ea/derm .
40 -40 dBm
50 d -50 dBm
-0 -60 dBm
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
marker Markar
Type | Ref | Trc | X-value | ¥-valug |__Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML 1 710.22 MHz 13.67 dBm M1 1 708.561 MHz 14.37 dBm
TL 1 707.74226 MHz 5,52 dbm Occ Bw 4495504496 MHz T1 1 705.4645 MHz 7.95 dBm Occ Bw 9050949051 MHz
T2 i 712.23776 MHz 6.18 dBm T2 i 714.5155 MHz 7.90 dém
L ) ) L L ] L
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Conducted Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectru

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 10.90 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 10,90 db

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dIB’I'F“H EPURIOUS INE_ABS PABS fl 20 UIB!!':i‘p SPURIOUS _LINE_ABS H‘ PAES
{ \
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Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£90.000 Mz | 703.900 MHz 100,000 kiz 703,82363 Mnz ~26.10 dém -13.10 d& L 000 Wi | 716 PtD Wi 100,000 Kiz TR 2178 dBm —aﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,99955 MHz -23.57 dém -10.57 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00495 MHz 2239 dBm 539 de
704.000 MHz 709.000 MHz 100.000 kHz 704.35714 MHz 21.62 dBm -8.38 di 716.100 MHz 725.000 MHz 100.000 kHz 716.15778 MHz -26.05 dBm -13.05 dB
.
I 1 i
Date: 1 1.AUG.202.
ectrum )| s um "y
Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dem 10 dém
. P RPVTION ISP Y
ode / dem- \!
| W| ‘
-10 dBm 0 dem |
SPURIGUS. LINE_ABS f \\
20 dBm J‘ 20 dBm ¢
-30 dem -30 dBm h.,\
—— Mw__m
-40 dem -40 dBm =
R Rt S
-50 dm —— = -50 dBm ot
1 M
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeu | RBW | Frequenc: | __Powerabs | ALimit
£90.000 Mz | 703.900 MHz 100,000 kiz 703,67217 Mnz ~24.61 dém 116108 L 000 Wi | 716 PtD Wi 100,000 Kiz e Eire e 530 cBm -mﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,99685 MHz -24.95 dém -11.35 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 02113 MHz 2589 dBm 1289 de
704.000 MHz 709.000 MHz 100.000 kHz 704.72178 MHz 8.49 dBm -21.51 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -24.83 dBm -11.89 dB
.
I - I 1 o

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: A10-10 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 20,00 dém

Offset 10,9

Ref Level 30.00 dém  Offset 10,90 dg Mode Auto Sweep 0 de Mode Auta Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, - PASS
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a Il
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A w— ey - e~
50 dam 50 dem e~
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
690.000 MHz 703,900 MHz 100,000 kHz 703,82363 MHz -26.92 dBm -13.92 dB 711.000 MHz 716,000 MHz 100,000 kHz 715.62268 MHz 20.42 dBm ~0.56 db
703.500 MHz 704.000 MHz 30.000 kHz 703,99835 MHz -22.86 dém -9.86 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 2422 dBm 120 de
704.000 MHz 709.000 MHz 100.000 kHz 704.34715 MHz 20.91 dBm -9.09 d& 716.100 MHz 725,000 MHz 100.000 kHz 71621114 MHz -26.23 dBm -13.29 dB
.
i 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém  Offset 10.90 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
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e
50 B — - 50 dem \\‘\-‘-
"0 dBm -60 dem 1
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Freguenc | Powerabs | ALimit
590.000 MAz 703,900 MAz 100,000 kHz 703,90306 MHz -25.30 dem -12.30 de 711,000 MHz 716.000 MHz 100,000 kA2 PN =06 dbm -zzml
703.500 MHz 704.000 MHz 30.000 kHz 703,99715 MHz -25.78 dém -12.78 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00694 MHZ 3568 dBm 1268 de
704.000 MHz 709.000 MHz 100.000 kHz 704.92657 MHz 7.30 dem -22.70 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.07 dBm -12.07 dB
.
Il 1 i
Date: 1.AU 23:19:39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] ] o
spectrum || Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
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Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 Mz 703,900 MHz 100,000 kHz 703,78197 MHz -27.71 dém -14.71 d8 711.000 MHz 716,000 MHz 100.000 kHz 71561788 MHz 19.71 dBm -10.29 d&
703.900 MHz 704,000 MHz 30.000 kHz 70399585 MHz -24.67 dBm -11.67 dB 716.000 MHz 716,100 Mz 30,000 kHz 716 00054 M 2539 dom e
704.000 MHz 709.000 MHz 100.000 kHz 704.37213 MHz 19.77 dBm -10.23 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.19336 MHz -27.42 dbm -14.42 db
T
)i i )
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Highest Band Edge / Full RB

] o
Spectru || Spectrum 7Y
Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70387517 MHz -26.21 dém -13.21 d& 711.000 MHz 716.000 MHz 100.000 kHz 71468382 MHz &.62 dBm -24W|
703.900 MHz 704,000 MHz 30.000 kHz 703.98077 MHz -27.22 dBm -14.22 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02682 MHz 36,33 dBm 13338
704.000 MHz 709,000 MHz 100,000 kHz 704,69680 MHz 5.29 dBm -23.71 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.12223 Mz 25 45 dBm 1249 B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 17 / 5SMHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
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\ | q\
W T )
sodem I LA VIS || N vy av A
S AT T - T
*60 dam 50 dBm B——
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£50.000 MHz 703,900 MHz 100,000 kHz 70382363 MHz -29.85 dém -16.85 d& 711,000 MI | 716.000 Mz 100.000 kHz 71e 64588 Tz 17.06 dBm -12WI
703.900 MHz 704,000 MHz 30.000 kHz 703.99036 MHz -28.13 dBm -15.19 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 2813 dBm Clciade
704.000 MHz 709,000 MHz 100,000 kHz 704,33716 MHz 17.05 dBm -12.95 dB 716,100 MHz 725000 MHz 166 D00 kHz 21617557 MHz T 1655 db
Y
)i i )
1.AUG.202 107

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
WMW-\W,.,‘ e
0de { ||| o/dem \
i
-10 dgm i ‘ 0 dBm: -
SPURIOUS_LINE_ABS J \
20 dem i{ 20 dBm \
-30 dBm 1 -30 dem ‘1\
|| [ Srma
40 dBm 40 dBm -
" h\'-,.y_
.
-50 dém = = 50 dém b ans
P .
e
=0 cem; -60 dem:
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -27.16 dém -14.16 d& 711.000 MHz 716.000 MHz 100.000 kHz 714.13936 MHZ 4.06 dBm -zsml
703.500 MHz 704.000 MHz 30.000 kHz 703,97687 MHz -23.09 dém -16.09 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00864 MHZ 28.78 dBm lc7ade
704.000 MHz 709.000 MHz 100.000 kHz 70479171 MHz 4.29 dBm -25.71 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.19 dbm ~14.19 dB
.
I J1 £

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Ref Level 30.00 dem Offset 10.90 dB

SGL Count 100/100

Mode Auto Swesp

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvgPwr @1 fvgPwr
Limit ¢heck PABS | SPURIGHIS CHYEK /85 _ PABS
Line _§PURIOUS_|LINE_ABS PABS Line _$PURIOUS_LINE_ABS, PAES
20 dimy 20 dém
10 dem 0ds
Tt EVPIPP VA P Py IMw»'{,-wﬂ\ﬁ_wMN.w AL RN it st
T
| -1p dBm !
NE_ABS_ !1 \
-20 dBm
) f ;
[ 30 dem kN
7 ” Y~
WP—— I —— -40
-50 dB
-60 dBm \“‘"
Start 690.0 MHz 3003 pts Stop 714.0 MHz | || 'start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Powvier Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
690.000 MHz 702,900 MHz 100,000 kHz 703.89306 MHz -30,41 dBm -17.41 d& 706.000 MHz 716.000 MHz 100.000 kHz 707.59341 MHz 4.99 dBm -25.01 dB
703.500 MHz 704,000 MHz 30.000 kHz 703.58956 MHz -32.32 dbm -19.32 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00074 MHz -31.88 dBm -18.38 dB
704.000 MHz 714,000 MHz 100.000 kHz 704.66434 MHz 5.27 dBm -24.73 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.66 dBm -16.56 dB
ik mw
L JU J b . L JL J -

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

e

Sy m

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auta Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS F-r‘%s
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dBm 10d8
A e AT o dore e e e e e o
0 der B
10 dBm t -1p dém
SPURIOUS_LINE_ABS_ ‘I l
-20 dBm -0 dem i
-30 dBm i -30 dBm \“{
~
A . ———
-40 dBm 40 dB .
/
dBm 50 ds
-0 dBm -60 dem S
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£290.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -30.37 dbm -17.37 d& 706.000 MHz 716.000 MHZ 100.000 kHz 715.04505 MHz 4.17 dBm -25.93 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.98566 MH2 -32.60 dBm -19.60 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00744 MHz -32.26 dBm -19.26 dB
704.000 MHz 714,000 MHz 100.000 kHz 705.13387 MHz 4.24 dBm -25.76 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -29.43 dBm -16.43 dB
i mw
“ I < . L = ‘

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 17/

10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum EEI Spectrum "y
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweasp Ref Level 30,00 dém  Offset 10.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imit fheck Mt-; | SPURIGUECHENEKABS PAES
ine _§i ; : ARS Line _§PURIOUS_| INE_ABS PAES
20 ghine —BPURIOUS_LINE_ABS PARS 20 dbiD
10 dem 10 dém
0 dBm A AN P A Ao e PP p \ 9 ?ﬁ?ﬁvﬁ LTS PN B, L e
-10 dBm ([l -2p cem
SPURIOUS_LINE_ABS_ | \
20 dom H |20 dem "v]
-30 dBm /T ,ff_vgn dBm ]\T‘\
.
-40 darm e 40 dem
-50-dBm -50 dém
40 dom 60 dBm IS
Start 690.0 MHz 3003 pts Stop 714.0 MHz | || 'start 706.0 MHzZ 3003 pts Stop 725.0 MHz
Spurlous Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Powerabs | ALimit | RangeLow | Rangeup | RBW | Fraguenc | powerabs | ALimi
£20.000 MAz 703.900 MHz 100.000 Kz 703.89306 MHz -31.25 dem -18.25 0B 706,000 MAz 716,000 Moz 100, 000 KAz 712,86_!813 iz 51t dBm ~26.85 B
703.900 MHz 704.000 MHz 30.000 kHz 703.98736 MHz -33.14 dém -20.14 dB 716,000 MH= 216 100 M= 30,000 kH= 15 D174 MHs Cam 74 dam o4 dn
J04.000 MHz J14.000 MHz 100.000 kHz 705.02398 MHz 3.46 dem ~26.5¢ dB 716.100 MHz 725,000 MHz 100,000 kHz 716.11334 MHz -30.02 dém -17.02 dB
I 1 [ ) wa

LTE Band 17 / 10MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(=)|(Frecmm ) B
Ref Level 30.00 dBm  Offset 10.90 cB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS | SPURLONE CHMEKABS F-r‘%s
Line _$PURIOUS_|INE_ABS PABS Eine _$PURIOUS_LINE_ABS PARS
20 dBm’ 20 dém
10 dBm 10d8
0 der Bes v o v
'\ [
-10 dBm -1p dém
SPURIOUS_LINE_ABS_ ‘
.20 dam  [[) 5o e i
-30 dBm __’/ﬂl & [an dem L‘I\k
T
-40 dBm — -~ 40 dB -
ﬂ___M""J—”‘
-50 dBm, - -50 dB
e ]
60 dam 60 dém e
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703,900 MHz 100.000 kHz 703.89306 MHz -32,22 dbm -19.22 de 706.000 MHz 716.000 MHZ 100.000 kHz 707.95305 MHz 1.41 dBm -28.59 dB
703,900 MHz 704,000 MHz 30.000 kHz 703.955689 MHz -35.57 dBm -22.57 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.02002 MHz -34.70 dBm -21.70 dB
704.000 MHz 714,000 MHz 100.000 kHz 705.09391 MHz 1.62 dBm -28.38 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -32.29 dBm -19.29 dB
i "
(. 4 - L S ‘
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Conducted Spurious Emission
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 17 / 5SMHz

FAX: 886-3-327-0855

Lowest Channel / QPSK Middle Channel / QPSK
pectru o pectrum by
Ref Level 0,00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 10.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
Paks Limit 'thrrk
INE_ABS PAES .10 AéH_IH IP\IR[()HS INE_ABS
10US_LINE_ABS_
-30 dBm
40 dBm
o e e U N——— ‘ . et £ VS R
-50 dBm RIS
70 dBm
80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 621.68018 MHz ~56.96 dbm -43.96 dB 30,000 MHz 690.000 MHz 100.000 kHz 624.27998 MHz -56.62 dBm -43.62 dB
725,000 MHz 1,000 GHz 100,000 kHz 997,91493 MHz -56,41 dBm -43.41 dB 725,000 MHz 1,000 GHz 100,000 kHz 914,28304 MHz -56.22 dém -43.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50937 GHz -45.77 dBm -32.77 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.96676 GHz -45,52 dBm -32,52 dB
3.000 GHz 7.000 GHz 1,000 MHz £.92626 GHz -41.20 dBm -28.20 dB 3,000 GHz 7,000 GHz 1.000 MHz £.02526 GHz 41,17 dBm -26.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35416 GHz -42,48 dBm -29.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33367 GHz -42.42 dBém -20,42 d&
— S < e
{ L J L L JL J e
Date: 1.AUG.2023 23:23:52
Highest Channel / QPSK
Spectrum | uz\:l
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AdFH" PURIOUS_LINE_ABS PABS
| SPURIOUS_LIMNE_ABRS
-20 dem
-30 dBm
-40 dBm
o - gy MWW
-50 dBm i
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | powerabs | ALimit |
30,000 MHz 690.000 MHz 100,000 kHz 634.72919 MHz -56.98 dBm -43.96 dB
725.000 MHz 1.000 GHz 100.000 kHz 083.15906 MHz -56.05 dBm -43.05 de
1,000 GHz 3.000 GHz 1.000 MHz 2,94526 GHz -45.73 dBm -32.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -41.43 dBm -28.43 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35716 GHz -42.37 dBm -29.37 dB
=7 Y
L J1 J q ) o
Date: 1.AUG.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 17 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectru o pectrum by
Ref Level 0,00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 10.90 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
Paks Limit 'thrrk
INE_ABS PAES .10 AéH_IH IP\IR[()HS INE_ABS
10US_LINE_ABS_
-30 dBm
40 dBm 5
e PN . _— e ¥ NP EP———
-50 dBm T
70 dBm
80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz | || Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 622.23013 MHz ~56.56 dBm -43.56 dB 30,000 MHz 690.000 MHz 100.000 kHz 627.17976 MHz -56.92 dém -43.82 dB
725,000 MHz 1,000 GHz 100,000 kHz 937.56249 MHz -56,32 dBm -43.32 dB 725,000 MHz 1,000 GHz 100,000 kHz 93582111 MHz -56,30 dBm -43.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.77 dBm -32.77 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.41165 GHz 45,67 dBm -32,67 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.93188 GHz -41.47 dBm ~28.47 dB 3,000 GHz 7,000 GHz 1.000 MHz 5.05088 GHz -41,45 dBm -28.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35860 GHz -42,36 dBm -29.36 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34316 GHz -42,31 dBém -20,31 d&
— ki < e
{ L J L L JL J e
Date: 1.AUG.2023 23:95 & 44
Highest Channel / QPSK
Spectrum | uz\:l
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AAFH" PURIOUS_LINE_ABS PABS
| SPURIOUS_LIMNE_ABRS
-20 dem
-30 dBm
-40 dBm a
| v W | ¥ T - bt e e P
-50 dBm —
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 35205 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | powerabs | ALimit |
30,000 MHz 690.000 MHz 100,000 kHz 689.12507 MHz -54.268 dBm -41.26 dB
725.000 MHz 1.000 GHz 100.000 kHz 072.02658 MHz -56.34 dBm -43.34 de
1,000 GHz 3.000 GHz 1.000 MHz 2,93677 GHz -45.68 dBm -32.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96275 GHz -41.48 dBm -28 .48 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33717 GHz -42.16 dBm -29.16 dB
=7 Y
L JL J [ | D e
Date: 1.AUG. 52
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0189
40 Normal Voltage 0.0014
30 Normal Voltage 0.0082
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0121
0 Normal Voltage 0.0189
-10 Normal Voltage 0.0134 PASS
-20 Normal Voltage 0.0132
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0086
20 Normal Voltage 0.0000
20 Battery End Point 0.0086
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.65 6.09 6.00 6.49 PASS
TEL: 886-3-327-0868 Page Number : Al1-1 of 33

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 12,00 b

Ref Level 30.00 dém  Offset 12,00 b

o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz
(@153 view (@153 view
= =
- —
o - o =
001 S a: 001 a:
X,
N . % N
1E A 1E
i
¥
\ !
1E-04- T v 1E-04 T ¥
1E- kY 1E-
i
lcF 1.88 Ghz Mean Pwr + 20.00 dB lcF 1.88 Ghz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 22.03 dbm 26,65 dbm 6.61da 2.23 dB 4.43 db 5.65 db 6.23 db Trace 1 [ 2153 dBm 26,10 cbm 6.57 da 3.10 d8 5.25 db 6.00 di 6.41d8
L JL J [ [ SRR ) L JL J A e

LTE Band 25/ 20MHz / 64QAM

LTE Band 25/ 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 12,00 b

Ref Level 30.00 dém  Offset 12,00 b

o art a0ds aQr 2 ms ® RBW 20 MHz o art a0ds aQr 2 ms ® RBW 20 MHz

(@153 view (@153 view

[ T

i I
0 T 0 T
RS =4
B =~ \
0,01 o - 0,01 e -
N ~
i\ ] - ]
1E 1E
| \
\
1E-04- \ < 1E-04- <
1E- 1E m
|
lcF 1.88 Ghz Mean Pwr + 20.00 dB lcF 1.88 Ghz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2060 dBm 26,99 dbm 6.39 da 3.07 d8 5.13 db 6.00 db 6.20 db Trace 1 [ 18,63 dbm  27.08 cbm 8.45 d 3.19 d8 5.16 dB 6.43 da 7.42 da

L it ] W W L it ] SR e

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

LTE Band 25 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 1.29 3.12 311 5.23 5.26 10.43 | 10.51 | 15.44 | 14.30 | 19.66 | 19.42

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.30 1.34 3.06 3.12 5.20 5.19 10.21 9.99 1460 | 1451 | 19.50 | 19.38

Page Number : Al1-3 of 33
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 25

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 1200 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 12.00 0B w RBW 30 khz
lo att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.31 dBm Mi[1] 17.32 dBm
M1
2 2 1
2 A ] ndg 2 =@ = IS L R
o R B 1.278300000 MHz o I A A AATASY 1.292300000 MHz
Q factar 1470.7 Qfactar | 1454.9
o - 0 da £
N / N
d i " ¥ Y
10 -10
o n N\,
= e -20 — — \
e A ) g -
-30 df
40 dBm -40 dBm
-s0 -s0
60 d 60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1.BEO0553 GHz 17.31 dbm ndB down 1.2783 WHz ML 1 1.8801343 GHz 17.32 dem ndB down 1.2523 WHz
TL 1 1B793734 GHz -8.70 dBm ndg 26.00 dB T 1 1.8793483 GHz -3.79 dbm ndg 26.00 dB
T2 i 1BB0651T GHz -8.61 dbm q factor 1470.7 T2 i 1.8806406 GHz -8.62 dém q factor 14548

L JU J L JU J

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

im
Ref Level 30.00 GBm  Offset 12,00 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.00 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.40 dBm mi1] 17.89 dem
. [ 1.88012590 GHz - [ 1.88031770 GHz
= A N RPN W SV Y. | vy 26.00 dB)| - I PR M’\"‘“‘ . 26.00 dB|
o ~ B 3116900000 MH,] oa i B ™= 3110000000 MH]
7 Q factor 603.2 i Q factor 604.4]
o 0 da: +
Ty \Lu ¥
10 df 10 di
/ /
/ S
S dem A =y o=y -20 dBm— S gy
-20 ¢ 30
40 dBmv -40 dBm:
50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.8B8 GHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 1BA01259 GHz 16.40 dém ndp down 31169 MiHz Ml i 1.8803177 GHz 17.89 dém ndp down 31109 MiHz
TL 1 18784535 GHz -7.52 dém nd8 26.00 d& 1 1 1,8784655 GHz -8.01 dem nd8 26.00 d&
T2 i 1BELET04 GHz -7.80 dém q factor 603.2 T2 i 1.8815764 GHz -8.01 dém q factor 604.4
L Il ) L ) o
trum um
Ref Level 30.00 GBm  Offset 12,00 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.00 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.00 dBm mi1] 15.12 dem
2 i 1.87863100 GHz - 1.87875100 GHz
i Y. . nds 26.00 dB X, ndB 26.00 dB
_ e I T e A 5.225000000 MHz| 0 R AR Tt Sl A AT 5.255000000 MH|
Q factor I, 359.6 | Q factor 357.5
- 0 de: -
\J2 o/ \,
\\
hr, S
WA
-50 -50
60 df 60 df
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 LE78631 GHz 15.90 dém ndp down 5,225 MHz Ml i 1.878751 GHz 15.12 dém ndp down 5,255 MHz
T1 1 1E77453 GHz -10.07 dam nds 26.00 d& T1 1 1.877383 GHz -10,93 dBm nds 26.00 d8
T2 1 1.BB2677 GHz -10.11 dBm q factor 359.6 T2 1 1.B82637 GHz -10.564 dBm q factor 357.5

L )| e
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 25
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 12,00 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.00 OB & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.74 dBm Mi[1] 16.38 dBm
20 a1 1.8817580 GHz - " 1.8821780 GHz
. P P 26.00 dB e L ndm 26.00 dB
- i B - B 10.430000000 MHz - 1M il R Wi N 10.509000000 MHz
] Q factor 180.4 { Q factor 179.4)
o 0 de: ! X
10 d -10 di -
4 s p
. \ e
20 -
B -
Y i RN
-a0d
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 1.8B GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 1881758 GHz 16.74 dbm ndB down 10,43 MHz ML 1.882178 GHz 16.38 dBm ndB down 10,509 MHz
TL 1 1574885 GHz -9.15 dBm ndg 26,00 dB T 1 1.874825 GHz ndg 26,00 dB
T2 i 1885315 GHz q factor 180.4 T2 i 1.885335 GHz q factor 176.1
L JU J - L JU J -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

im
Ref Level 30.00 GBm  Offset 12,00 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.00 OB & RBW 300 kHz
lo att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.80 dBm mi1] 16.24 dBm
2 . 1.8838960 GHz - s 1.8736160 GHz
- nds, ¥ 26.00 dB x ndn 26.00 dB
0d A Vamenieti - e "W'-f\‘ 15.435000000 MHz 104 U mm A AP, BRI 14.296000000 MHz
! Q factor 122.1) i Q factor | 131.1)
o L - 0ds J
10 d 10 d
\ \
= 4 -
A N o A i —
A [ R i A,
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 LBB3696 GHz 15.89 dém ndp down 15.435 WiHz Ml i 1.873616 GHz 16.24 dom ndp down 14,296 biHz
TL 1 1872418 GHz -10.23 dém nds 26.00 d& 1 1 1,872747 GHz -9.53 dBm nds 26.00 d&
T2 i 1887852 GHz -10.22 dém q factor 122.1 T2 i 1.807043 GHz -9.03 dém q factor 1311

l )|

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

trum um
Ref Level 30.00 cBm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 oB & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.27 dBm mi1] 14.20 dBm
. 1.0740050 Gz - - 10831170 Gz
X nds 26.00 dB Thdn 26.00 dB
o / L Ve At 10660000000 MHz o T YL N N LR, - NP, 10.421000000 MHz
f Q factor ! a5.4} )  factor 1 a7.0)
|
] - 0 da T
o \., i |
10 di i ‘K \{
/ \ \
=0 T ig o x 7
P R o~ M . o,
v fr N LA o
p N NS,
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 1674885 GHz 15.27 dém nd@ down 19,66 MHz [ 1 1.883117 GHz 14.20 dem nd@ down 18,421 MHz
T 1 187013 GHz -10.66 darm nds 26,00 d8 T 1 187025 GHz -11,31 dam nds 26,00 d8
T2 1 1.88979 GHz -10.67 dBm q factor 95.4 T2 1 1.88967 GHz -11.66 dBm q factor 97.0
L Il J L -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 25
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

m m
Ref Level 30.00 GBm  Offset 1200 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 12.00 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.06 dBm Mi[1] 16.52 dBm
2 . 1.87990490 GHz - ) 1.87963440 GHz
ndB 26.00 dB x ndB 26.00 dB
A e B o~
- N aal AT A e e 1.297900000 MHZ| 10 B A 2.062900000 MHz
Qfactor | 1448.4 7 Q factor \ 613.7)
] - 0 da - .
/ 1/
10 d -10 di
N o/ N
20 — - | -20.c A==
e A !
-a0d -30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 16799043 GHz 16.06 dbm ndB down 1.2579 Wz ML 1.8796344 GHz 16.52 dem ndB down 3.0629 WHz
TL 1 18793427 GHz -9.95 dBm ndg 26.00 dB TL 1 1.87684535 GHz ndg 26.00 dB
T2 i 1 BE06406 GHz q factor 1248.4 T2 i 1.8815165 GHz q factor 613.7

J J e
im
Ref Level 30.00 GBm  Offset 12,00 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.00 OB & RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.06 dBm mi1] 15.52 dem
2 . 1.88063900 GHz - . 1.8785410 GHz
ndB 26.00 dB X _nds 26.00 dB
Py \\,F\«ﬁm‘u.\ A 5.195000000 MHz| 104 ol e e L R e e, 10.210000000 MHzZ
Q factor ‘\\ 362.0 Q factor \ 184.0
-+ 0 d8: +
N
=10 di
- "
\ -
RNV (WS e,
-30 o
-40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 LBA063E GHz 14.96 dem ndp down 5,195 MHz Ml 1.878541 GHz 15.52 dém ndp down 10.21 MHz
TL 1 LETT453 GHz -11,05 dém nds 26,00 d8 1 1 1,875045 GHz -10,67 dém nd8 26.00 d8
T2 i 1862647 GHz -11.22 dém q factor 362.0 T2 i 1.885255 GHz 10,47 dém q factor 184.0
L Il ) L ) o

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

trum um
Ref Level 30.00 cbm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.67 dBm mi1] 13.13 dBm
. 1.8747250 GHz - 1.8753650 GHz
nds 26.00 dB nds 26.00 dB
10d P £ AR e 14.595000000 MHz 104 . Annn o gvvu\, 19.500000000 MHz|
i Q factar \ 128.4 I 96.2)
o { 0 d8:
T /
-10 df ,J 10 d 2 ‘.‘_
/ Y, ) !
-20 = - -20
s vy 2 Py -
Y Y o RS AW W o]
-an d a0 d
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T LB74725 GHz 14.67 dom nd@ down 14,565 MHz [ 1 1.875365 GHz 13.13 dem nd@ down 1.5 MHz
T 1 1872747 GHz -11.54 dam nds 26,00 d8 T 1 187041 GHz -13.08 darm nds 26,00 d8
T2 1 1.B87343 GHz -11.36 dBm q factor 128.4 T2 1 1.88991 GHz -13.16 dBm q factor 96.2
L Il J L J -

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 25

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m m
Ref Level 30.00 GBm  Offset 1200 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 12.00 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 12.81 dBm Mi[1] 13.99 dBm
2 1.87980420 GHz - 1.87914890 GHz
] 26.00 dp| M ndB 26.00 dp|
10 - - 1330000000 MHZ| 0 B A B 2.116900000 MHz
1403.0 Q factar 3\ 602.9
o 7 0 de:
10 d -10 di
-20 -20
- he Y sa Wata's e
= T
-40 dBm
50 -s0
60 d -60 di
CF 1.8B GHz 1001 pts Span 2.8 MHz CF 1.88 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 15798042 GHz 12.81 dbm ndB down 1.3399 Mz ML 1.8791489 GHz 13.93 dem ndB down 31169 WHz
TL 1 15793399 GHz -13.23 dém ndg 26.00 dB T 1 1.8764206 GHz -11,73 dém ndg 26.00 dB
T2 i 1LBE06TST GHz -13.23 dém q factor 1403.0 T2 i 1.8815465 GHz 12,148 dém q factor 602.9

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

im
Ref Level 30.00 cbm  Offset 12,00 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 12.00 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.29 dBm mi1] 13.66 dBm
. 1.88205800 GHz, - 1.8780620 GHz
nds 26.00 dB r nds 26.00 dB
o g B 5.185000000 MHZ| TN VTN P e -1 . 9.990000000 MHZ|
B i o
1ad v G Fackar 363.0 10 7 q factor 186.0
o 0 da - !
d L i Ty
10 v -10 v
y /
20 . -20 ;
i
A0 B Pt b A
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 1.BB2058 GHz 13.29 dém nd@ down 5.185 MHz [ 1 1.878062 GHz 13.66 dem nd@ down 9,99 Wiz
T 1 LE77363 GHz -12,87 dbm nd8 26,00 d8 T 1 1,874945 GHZ -12,23 dem nd8 26,00 d8
T2 1 1.BE2647 GHz -12.88 dbm q factor 363.0 T2 1 1.864335 GHz -12.39 dém q factor 186.0
L Il ) L o

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Il

trum um
Ref Level 30.00 cbm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 oB & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.97 dBm mi1] 11.72 dem
. 1.88188B0 GHz - 1.87168B0 GHz
M1 nds 26.00 dB » nds 26.00 dB
A By a o 14.505000000 MHz hd Bwe 10.381000000 MHz
LA o ot o = -
109 ] tatiar 120.7) . [ ~ S N A7 96.6
o + 0 d8:
!
10 df =10 di ¥
20 -20
'd \i
i Pt A . o 1
T — v e 0 TaN s Ko v
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result |
ML T 1.681888 GHz 12.97 dém nd@ down 14,505 MHz [ 1 1.671688 GHz 11.72 dem nd@ down 18,361 MHz
T 1 1872747 GHz -12,90 darm nds 26,00 d8 T 1 1.87021 GHz -14,53 darm nds 26,00 d8
T2 1 1.B87253 GHz -13.11 dBm q factor 129.7 T2 1 1.88959 GHz -13.89 dBm q factor 96.6

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

LTE Band 25 : 99%0OBW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.09 2.74 2.73 4.49 454 9.13 9.13 | 13.46 | 13.40 | 17.94 | 17.90

Mode LTE Band 25 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.72 2.72 451 4.50 8.99 9.05 | 13.46 | 13.52 | 17.90 | 17.86

Page Number : A11-8 of 33
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 25
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

m . m .
Ref Level 30.00 GBm  Offset 1200 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 12.00 0B w RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.96 dBm mi1] 16.72 dBm
. i) 1.87951610 GHz, - 1.87985170 GHz
x - .0ccBw 1096503497 MHz, o 1085314685 MHz,
W\ prnd T o Ao, p R e PR
10 df 10 o
o - 0 da: r
N, g A
10 d 10 df -
- / \\p
~ 20 £ T~
o = 20 4o -l
- 30 df
-40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 2.8 MHz CF 1.8B8 GHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 1B795161 GHz 17.96 dém Ml 1.8798517 Ghz 16.72 dém
T 1 1.B7945455 GHz 10.78 dam oce Bw 1.095503497 MHz T 1 1.B7945734 GHz .67 dBim oce Bw 1.085314685 MHz
T2 1 1.BBOS5105 GHz 9.21 dBm T2 1 1.BBOE4266 GHz 10.00 dBm
L JU J - L JU J -
m
Ref Level 30.00 GBm  Offset 12,00 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 12.00 0B & RBW 100 kHz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.03 dBm mi1] 17.12 dem
2 '\u 188023980 GHz - M1 188038740 GHz
[0 P P P e - o BV 2.739260739 MHZ] [P PR R T2 2727272727 MHz
10 df f 10 o [
o e \ 0ds L
/ /
10 df - -10 d
_ I
R 20
-30 o
-40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 6.0 MHz CF 1.8B8 GHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 1BE0ZI9A GHz 17.93 dém Ml i 1.8805874 GHz 17.12 dém
T 1 1.B7862737 GHz 12.04 dBm oce Bw 2.739260739 MHz T 1 1.87863337 GHz 10,73 dam oce Bw 2727272727 MHz
T2 1 1.BB136663 GHz 12.75 dém T2 1 1.BB135064 GHz 10.76 dBm

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

L U 5 )
Ref Level 00 dBm  Offset 12.00 d& RBW 100 kHz Ref Level 00 dBm  Offset 12.00 dB & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.47 dBm mi1] 13.04 dém
2 1.87926100 GHz - 1.87950000 GHz
P e +.485514486 MHz - oo +.5354 5 MHz
e A Pt A U 2
10 ¢ 10 o L
L
o 0 da: :
] / \
J / \,
10 d /’ -10 df
Ji ™ \\.
LA A AN I
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 10.0 MHz CF 1.8B8 GHZ 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 LE79261 GHz 16.47 dém Ml i 1.8785 Ghz 14,94 dom
T 1 LET77622 GHz 11.78 dam oce Bw 4,485514486 MHZ T 1 1.8777423 GHz 9.19 dBim oce Bw 4,535454535 MHZ
T2 1 1.BB22478 GHz 12.59 dBm T2 1 1.BB22777 GHz 8.29 dBm

L )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 12,00 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 12.00 OB & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
17.12 dBm mi1] 17.30 dBm
2 1.8838360 GHz - 1.8840760 GHz
i Py 9.130869131 MHz o, Gocaw 9.130869131 MHz
10 df “’u 10 § =
I /
o - 0 de: .
/ / p
/ N\ \
-0 d - 10 di ,/
/ \ | '_/
7 X = i ™
-a0d -30 o
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 1.8B GHz 1001 pts Span 20.0 MHz CF 1.88 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 1883836 GHz 17.12 dbm ML 1.884076 GHz 17.39 dem
TL 1 1B753046 GHz 10.68 dBm Occ Bw 9.130869131 MHz T 1 1.6754446 GHz 10.75 dBm Occ Bw 9.130869131 MHz
T2 i 1BB45155 GHz 11.28 dém T2 i 1.8845754 GHz 9,99 dem
L JU ] L JU ] -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

im
Ref Level 30.00 cbm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 15.08 dBm mi1] 15.79 dem
. 1.8739160 GHz - 1.8830870 GHz
N 13456543457 MHz Oc B 13.396603397 MHz
e P A A e PN RS P o Y
wd f 10d v
o F 0 d8: +
10 df 10 di 2
/ 3\
-20
Ty \ _ A/ “ I
] RN ¥
i
-40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 30.0 MHz CF 1.8B8 GHZ 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T LB73916 GHz 15.98 dém [ 1 1.883087 GHz 15.79 dem
T 1 18732867 GHz 10,74 dBm 0cc Bw 13.456543457 MHz T 1 1,8732867 GHz 9,27 dBm 0cc Bw 13.396603397 MHz
T2 1 1.BB67433 GHz 10.57 dbm T2 1 1.86866833 GHz 9.30 dbm
m im
Ref Level 30.00 cBm  Offset 12,00 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 12.00 oB & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 15.65 dBm mi1] 14.60 dBm
. 1.8739660 GHz - . 1.8859940 GHz
- v oce B . 17.942057942 MHz 17.902097902 MHz
B e P A A e Jan ? Pk D ot s |
109 i i . 4 104 7‘ L ¥
|
o / L 0ds \
f !
10 df - 10 db -
/
-20 7= kY X
A o~ Al e]
o o R WS W A
e g
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 1.88 GHz 1001 pts Span 40.0 MHz CF 1.8B8 GHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T LB73966 GHz 15.65 dém [ 1 1.885994 GHz 14.60 dem
T 1 1871049 GHz 11.16 dBm oce Bw 17.942057942 MHZ T 1 1871009 GHZ 10,70 dam oce Bw 17.902097902 MHz
T2 1 1888991 GHz 10.83 dBm T2 1 1.B889111 GHz 9.52 dBm
L JU ] L JU ] e

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM
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1.850 GHz 1.852 GHz 100.000 kHz 185027 GHz 21.56 dBm -8.44 d8 1.916 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -29.81 dbm -16.81 dB
S
Y
i e N [1 e
Date: 1 08 Date: 1.AUG.2023 09:49:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm A oy 10 damf” A
[ (]
048 ff 0 demf
-10 dem | \ -10 dm
SPURIOUS_LINE_ABS \
-20 dém R rl M - m L
.30 dBm o W“M e -30 dBm g
i omm—rome -40 dem e e
b,
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |[[Start 1,913 GHz 5003 pts Stop 1675 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
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1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -23.09 dBm -10.09 dB 1,015 GHz 1.016 GHz 30.000 kHz 1.91502 GHz -23.86 dbm -10.36 dB

1.850 GHz 1.853 GHz 100,000 kHz 1,85059 GHz 10.57 dBm -19.43 dB 1.516 GHz 1.925 GHz 1,000 MHz 1.91607 GHz -19.37 dbm -6.37 dB
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84880 GHz -19.16 d&m -6.16 d& 1.512 GHz 1.815 GHz 100.000 kHz 1.51304 GHz 9.70 dBm -20.30 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -23.92 dBm -10.52 dB 1.015 GHz 1.916 GHz 30,000 kHz 1.91500 GHz -24.28 dBm -11.28 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85041 GHz 9.52 dBm -20.48 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91600 GHz -16.80 dBm -3.80 dB
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